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WET PENDULUM SLIP RESISTANCE TEST SUMMARY 
 

Tarkett Tapiflex Excellence 80 
 
 

Prepared for:  Paul Roberts  
Tarkett Australia Pty Ltd 
Suite 1, Level 3, 3 Columbia Court 
BAULKHAM HILLS  NSW  2153 

 
Test Standard: AS 4586:2013 Slip resistance classification of new pedestrian surface 

materials, Appendix A - Wet Pendulum Test. 
 
Test Location: Test Slip Australia Pty Ltd, Beaumont Hills, NSW. 
 
Test Date:  7 October 2018 
 
Test Equipment: Wessex Pendulum Skid Resistance Tester Serial Number SK1818, 

Calibrated 23/4/2018. 
 
Slider Rubber: Slider 96 Batch No. #79 prepared on P400 & 3μm lapping film. 
 
Test Personnel: Clark Ahearn 
 
The test results for the product range tested are summarised in the table below. Please refer to 
referenced ATTAR Report No. for the specific slip resistance test information. 
 

ATTAR 
Report No. 

Specimen Description Size (mm) 
Wet Pendulum Test 

Slip Resistance 
Value 

Classification 

13352.1 
Tapiflex Excellence, Bille embossing,  

sheet vinyl, 
2000x2000 38 P3 

13352.4 
Tapiflex Excellence, BOIS27 embossing,  

sheet vinyl 
2000x2000 39 P3 

13352.5 
Tapiflex Excellence, KW1289 embossing, 

sheet vinyl 
2000x2000 44 P3 

13352.7 
Tapiflex Excellence, Lumber embossing,  

sheet vinyl 
2000x2000 39 P3 
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